



Test Report No. BTX 111271(1)/PS/07

Date: 31 August 2007

Page 1 of 2

BUTE FABRICS LTD
4 BARONE ROAD, ROTHESAY
ISLE OF BUTE
SCOTLAND
PA20 0DP
UNITED KINGDOM

Attention: M A Baxter

The following sample was submitted and identified by the client as:

Sample Description: Sample of fabric CF 722/0305; Batch 19079/01

Details of Sample: 85% Pure New Wool/ 15% Nylon

Date Sample(s) Received: 07/08/2007

Testing Period: Tested between 07/08/2007 and 20/078/2007

Test(s) Requested: BS 5867: Part 2: 1980 Type B performance.

Test Results: Detailed in Appendix A

Comments/Conclusions: The sample tested meets the requirements of BS 5867: Part 2: 1980 Type B performance.

Signed for and on behalf of
SGS United Kingdom Ltd

Zofia Lesik
Assistant Technologist
Softlines Department

Paula Smith
Textile Technologist
Softlines Department

This document is issued by the Company subject to its General Conditions of Service available on request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated: (a) the results shown in this document refer only to the sample(s) tested and (b) such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company. Any Unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law..

Tests denoted with an * have been subcontracted to another UKAS Approved Laboratory. Tests marked [Non UKAS Accredited] in this Report/Certificate are not included in the UKAS Accredited Schedule for our Laboratory

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation

Appendix A: Test Results

Specification for curtains and drapes (BS 5867: Part 2: 1980)

Flammability requirements: Type B performance

The sample was tested after water soaking in accordance with BS 5651: 1978 clause 4.

Requirements: No part of any hole nor any part of the lowest boundary of any flame shall reach the upper edge or either vertical edge of any specimen, and there shall be no separation of flaming debris.

Results: These results may not apply to situations where there is restricted air supply or prolonged exposure to large sources of intense heat as in a conflagration.

<u>Flame application time : 15 s</u>	<u>Length</u>			<u>Width</u>		
	1	2	3	1	2	3
Flame reached an edge :	No	No	No	No	No	No
Hole reached an edge :	No	No	No	No	No	No
Flaming debris :	No	No	No	No	No	No

***** End of Report*****

This document is issued by the Company subject to its General Conditions of Service available on request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated: (a) the results shown in this document refer only to the sample(s) tested and (b) such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company. Any Unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law..